djamato

Parts List

HIGH SPEED CYLINDER BED INTERLOCK STITCH MACHINE
WITH RIGHT HAND KNIFE TRIMMING MECHANISM

VG2735

MODELS & DEVICE

VG2735 VG2735P VG2735PR
VG2779E VG2779S

EC

N VAMATO SEHING MAGHINE MFS. G0, LT



N=YJYUXANDRFE

FEIE. VG2700D/8—Y Ty ERRZBADHEEL TWETOTADETHEN 2,

JX—W Ik ‘CEE%Zé*LTL\%j]5—@@;£‘;W§xﬂﬁxm5%§§b LTS,
AXTFICRELTHBHFS, EHEEOY 1 XTT,

LB ODOFHHA (Parts No. OBIcRHEIhTWET, )
[ ] AEDI—YYZNCHLT, SEZESIhiBRERDLTWET,
[ ] AI&IBParts No, RURIEDTIR
€ REONR—YYZRNMNIHLT, SEEMEINBRRVEFILERDLTVET,
BREXOEDZEE
Dk CON=YVZAMCEEHSNTVBHMRE TEXOBRIE. Parts No.IlZ 1€, 3500066) THELL T,
Y¢ 0035218MiFAIE. 0035218X (35218 T ENX T &L,
W IFPFa1—TEXOERREELEIELAMSTTI L,

BHE, ZON=VIINDOEEHFEIL, HBICLDVEBINIBANBDETDOTEITET,

How to use this Parts List

This Parts List includes parts only differed from VG2700 standard machine.
Use both of these Parts Lists.

The dimension of Collar on this Parts List shows Inside diameter X Outside
diameter X Width.
Numbers on a connector show sizes of joints.

Explanation of Marks (marked at the Side of Part No.)
[ ] means this part is changed from the previous Parts List,
Inside of [] shows the previous Part No. and the shape of screw or the like.
€ means this part and model is added to the previons Parts List.

How to place an order for the parts
Y¢ When placing an order for the parts from this Parts List, please clearly state the Parts No.
(e.9.3500066) which you require so that we can deliver the correct Parts to you.,
¥ When the Part No. is “0035218” , please place an order for the part by showing “0035218”
or “35218" .
Y When ordering Air Tube, please inform us of the Part No. and the length,

This Parts Listis subject to change without notice.



Contents

H R

VG2735, 2735-50 EXCLUSIVE PARTS(1)

YITETIERBR(T) 1

VG2735, 2735-50 EXCLUSIVE PARTS(2)

YITEFIEREBMR(2) 2

VG2735, 2735-50 EXCLUSIVE PARTS(3)

YITEFIVERTR(3) 3

VG2735 EXCLUSIVE PARTS(4)

BIEFIVEREBR(4) 4

€®VG2735-50 EXCLUSIVE PARTS(4)

YITEFIERBIBR(4) 5

VG2735, 2735-50 EXCLUSIVE PARTS(5)

YITEFIVEREBR(5) 6

@VG2735P, PR EXCLUSIVE PARTS(1)

YITETIVERBR(T1) 7

®VG2735P, PR EXCLUSIVE PARTS(2)

YTEFIERBR(2) 8

€®VG2735P, PR EXCLUSIVE PARTS(3)

YITETIVERIBR(3) 9

€VG2735P, PR EXCLUSIVE PARTS(4) BI7ETIVEREIBR(4)10
®VG2735P, PR EXCLUSIVE PARTS(5) B7EFTILERBR(5)11
®VG2735P, PR EXCLUSIVE PARTS(6) EXTRA PARTS YITEFTIVEREBR(6)12
VG2779S EXCLUSIVE PARTS(1) BITEFTIERBR(1)13
VG2779S EXCLUSIVE PARTS(2) BT7EFIVEREM(2) 14
VG2779S EXCLUSIVE PARTS(3) YT EFINEMBR(3) 15
VG2779S EXCLUSIVE PARTS(4) YT7ETIVERIBM(4)16
VG2779S EXCLUSIVE PARTS(5) Y7EFINERBR(5)17
VG2779S EXCLUSIVE PARTS(6) B7EFTILVEAEIMA(6)18
VG2779S EXCLUSIVE PARTS(7) BTEFIEREEBR(7)19

VG2779E EXCLUSIVE PARTS(1)

YI7EFILERB&()20

VG2779E EXCLUSIVE PARTS(2)

YI7EFIERIBR(2)21

VG2779E EXCLUSIVE PARTS(3) BITEFIERBR(3)22
®VG2779E EXCLUSIVE PARTS(4) Y ITEFIERABR(4)23
€EC DEVICE(1) EC%i&E(1) 24
@EC DEVICE(2) EC%i&(2) 25

ACCESSORIES 7Y YUREE% 26

WARNING LABEL ELESAIL 27

FEBRYRK 28

LIST of MIN SPARE PARTS
INDEX '

] 29




1
VG2735, 2735-50(1)

21

VG2735



VG2735, 2735-50 EXCLUSIVE PARTS(1)
o

YTETFTIERE&E()

1

RefNo Parts No. Description m Amt. Req
1 3501011 Fabric Guide wHAR 1
2 110106 Screw(M4-0.7 x 8) xRy 1
3 000538 Washer Ty 1
4 3501003 Lower Knife Holder Bracket TXRAETST7 vk 1
5 009890 Screw(M5-0.8 x 35) xRy 1
6 120030 Screw(M5-0.8 X 12) xRy 2
7
8 340043 Knock Pin(¢ 4 X 12mm) VR RIA 1
9 340004 Knock Pin(¢ 3 X 8mm) VRIA 2

10 110010 Screw(M4-0.7 X 16) ERY 1
11 000629 Seal Plug B 1
12 340003 Pin(¢ 5 X 20mm) vy 1
13 3501022 Link Guide U>oH4 R 1
14 160003 Screw(M5-0.8 x b) 1= 4
15 3101058 Pushbutton PAR Y % 1
16 3101059 Pushbutton Spring Ty aRy vk 1
17 0095642 Retaining Ring ANy TZUVy 1
18 3501010 Stopper AbyR 1
19 110049 Screw(M4-0.7 X 10) =% 1
20 3501012 Side Cover BHIN— 1
21 110014 Screw(M4-0.7 x 18) xRy 2
22 3501014 Spring xR 1
23 3501013 Spring Hanger AN S:: Xon 1
24 160001 Screw(M4-0.7 x 4) xRy 3
25 0020551 O-ring(P5) ouyvys 2
26 3501015 Drop Lever Shaft ROy 7L/~ 1
27 3501024 Lever Shaft Bushing LNR—8Ty>a 2
28 3501018 Adjusting Lever Block Guide BEISIR 1
29 3501016 Upper Knife Drop Lever EXZ ROy 7L IR— 1
30 3501029 Bracket Gasket TARBITSTy bRy FY 1
31 3501033 Adjusting Lever Block y::)-:i) 1
32 0032799 Connection Pin dxovavedy 1
33 000278 Oil Wick(Felt) SHS 1
34 3501020 Upper Knife Link(Long) EXRU VI (R) 1
35 160002 Screw(M4-0.7 X 5) xRy 1
36 3501021 Upper Knife Link(Short) EXZR U245 1
37 310103 Oil Wick(No.4-50mm) NPy 1
38 310108 Oil Wick(No.4-160mm) SHR 1
39 000309 Oil Wick(Felt) SRS 1
40 3501034 [3501023] Upper Knife Driving Lever X 2 ERENBE 1

Ref. No. 41 to 60

See the following page.

VG2735



1
VG2735, 2735-50(1)

21

vG2735



VG2735, 2735-50 EXCLUSIVE PARTS(1)
e —

H7EFILERBEA) ]

RefNo Parts No. Description m % - Amt. Req
41 120015 Screw(M5-0.8 X 10) kxy 1
42 3501025 Feed Lift Shaft EU ETH 1
43 3501032 Upper Knife XX 1
44 130002 Screw(M3-0.5 x 6) LRy 1
45 150003 Screw(M3-05 x 6) Exy 2
46 3501031 Upper Knife Holder EXR& 1
47 120001 Screw(M4-0.7 x 14) ERY 2
48 000638 Seal Plug B 1
49 3501028 Upper Knife Shaft X 2 1
50 3501027 Lower Knife Holder TAREG 1
51 3501026 Lower Knife TAX 1
52 3101042 Lower Knife Holder Bushing TAZRETvya 1
53 3501019 Upper Knife Driving Lever EXAZLIX— 1
54 3101022 Upper Knife Shaft Bushing EAZET v 1
55 3200086 Collar(8 X 13 x 6mm) ho— 2
56 160000 Screw(M3-05 x 3) xRy 4
57 0094577 Upper Knife Spring EXZRR% 1
58 003657 Screw(M4-0.7 x 3) BERY 1
59 110055 Screw(M4-0.7 x 14) Ry 1
60 3101609 Upper Knife Driving Lever Pin EXZXLX—FY 1

VG2735



2
VG2735, 2735-50(2)

VG2735



VG2735, 2735-50 EXCLUSIVE PARTS(2)
e —

B 7ETILERTRE2)

2

RefNo Parts No. Description m % Amt. Req
1 3501100 Upper Roller, Complete Set LEO—>(#8) 1
2 110013 Screw(M4-0.7 X 8) xRy 1
3 3501103 Upper Roller Shaft EO—Z# 1
4 3501104 Upper Roller +tO—> 1
5 3501105 Upper Roller Guide EO—ZH1R 1
6 160004 Screw(M6-1 x 4.8) xRy 1
7 100001 Nut Fw bk 1
8 3501102 Upper Roller Holder L O—FEfHR 1
9 000669 Washer vy 1

10 180024 Screw(M5-0.8 x 9) 1= 1
11 3501116 Lever L/X— 1
12 160001 Screw(M4-0.7 x 4) ExY 2
13 3501065 Slide Cover UK 1
14 3501101 Upper Roller Bracket tO->4& 1
15 160004 Screw(M6-1 x 4.8) xRy 2
16 160001 Screw(M4-0.7 x 4) xRy 4
17 3501058 Elastic Tape Guide Shaft L RERftEh 1
18 3101074 Elastic Tape Guide TLA1 R 1
19 3501054 Fabric Presser Shaft Bracket HRIBMT ST vk 1
20 160007 Screw(M6-1 x 6) Exy 1
21 3101071 Collar(6 x 12 x 6mm) ho— 1
22 3101070 Fabric Presser Spring wHEHI/AR 1
23 3501056 Fabric Presser Guide Bar 41 R 1
24 3101066 Fabric Presser Shaft HIRTH 1
25 3501059 Fabric Presser wHT 1
26 000535 Washer Ty 2
27 110100 Screw(M3-05 X 6) xRy 2
28 3501057 Guide Bar Stopper HA REZ Ly 1
29 006202 Screw(M4-0.7 X 6) Ry 1
30 3101065 Bracket Holder 73Uy bhXT 1
31 000206 Lock Nut(M5-0.8) Ovo+w b 1
32 3501060 Front Cover(Upper) AIBEF H/8—(L) 1
33 110013 Screw(M4-0.7 X 8) xRy 3
34 3501061 Front Cover(Lower) HIEFA/8—(F) 1
35 3501066 Rubber Cushion BAiR T L 1
36 3501075 Suction Pipe Holder BABXZT 1
37 120001 Screw(M4-0.7 X 14) ExRY 2
38 000538 Washer A 3
39 3501072 Suction Pipe Holder Fixing Plate oA ER T IE XK 1
40 2100014 Anti-shock Rubber BEIL 1

Ref. No. 41 to 57

See the following page.

VG2735



2

VG2735, 2735-50(2)

©

0

%l

’
/
<

&)

)

VG2735



VG2735, 2735-50 EXCLUSIVE PARTS(2) YTEFILERIBRE2) 2
L —

Ref.No Parts No. Description m & Amt. Req
41 3501076 Front Roller Holder HIO0—>%T 1
42 120008 Screw(M4-0.7 x 8) kxy 2
43 3501090 Elastic Tape Front Roller, C. Set BIO0—3>(#8) 1
44 009220 Screw(11/64-40 x 8) =% 2
45 0064241 Elastic Tape Front Roller -3 1
46 0064243 Front Roller Guide HO0—33L810K 1
47 003638 Screw(11/64-40 x 4) xRy 1
48 3501092 Elastic Tape Front Roller Shaft BIO—S# 1
49 3501094 Front Roller Shaft Connector B0 — S EhfkF 1
50 160007 Screw(M6-1 X 6) 1Exy 1
51 190024 Screw(M5-0.8 x 9) TRy 1
52 3501116 Lever L/X— 1
53 160001 Screw(M4-0.7 x 4) xRy 2
54 3501091 Front Roller Hoider Shaft BIA—5X% I8 1
55 3501093 Front Roller Bracket n—>4 1
56 009747 Screw(M4-0.7 X 10) xRy 2
57 160004 Screw(M6-1 x 4.8) xRy 4

VG2735



3

VG2735, 2735-50(3)
B R

VG2735



VG2735, 2735-50 EXCLUSIVE PARTS(3)
L ——————_———_———— .

RefNo

YTEFILERBRE) 3

Parts No. Description m % Amt. Req

1 3501110 Rear Roller, Complete Set ®O—>#) 1
2 009220 Screw(11/64-40 x 8) IExRY 1
3 2111132 Rear Roller Shaft BO—>% 1
4 3501112 Rear Roller ®O—-> 1
5 2111141 Rear Roller Support O — SR 1
6 3501113 Rear Roller Stay #BO—>%T 1
7 3501111 Rear Roller Bracket #BOo—>4 1
8 000424 Washer AR A 2
9 120006 Screw(M6-1 x 12) ExrY 2
10 300004 Washer AR 1
11 190024 Screw(M5-0.8 x 9) Exy 1
12 3501116 Lever L/K— 1
13 160001 Screw(M4-0.7 x 4) xRy 2
14 3501115 Rear Roller Bracket Stay #O—-S>Aax%T 1
15 120006 Screw(M6-1 X 12) IRy 2
16 110013 Screw(M4-0.7 x 8) Exy 2
17 000538 Washer AR 2
18 3501120 Supplementary Roller, C. Set #HEhO— 3 (18) 1
19 3501121 Supplementary Roller Support B O — S E TR 1
20 000425 Washer ARG 2
21 009954 Screw(M6-1 x 8) Exy 2
22 3501122 Supplementary Roller #HmEhn—> 2
23 0065436 Supplementary Roller Stay(Left) HEIO—>X% (k) 2
24 0065437 Supplementary Roller Stay(Right) BEIO—SXZT(H) 2
25 110030 Screw(M3-05 X 2.6) xRy 8
26 3501080 Eye Guard FAH-R 1
27 3501053 Stitch Plate Holder kA 1
28 110041 Screw(M4-0.7 x 8) kExy 3
29 3501052 Stitch Plate Holder Spacer iR XA R—Y 1
30 000651 Knock Pin(¢ 4 x 10mm) VRS 1
31 3501051 Side Cover(Lower) R+ H/8—(TF) 1
32 110048 Screw{M4-0.7 X 10) Exy 3
33 0092305 Magnet NUxRY bk 3
34 3501049 Oil Defender apiiitiy 1
35 006233 Screw(M3-05 x b) Exy 2
36 0068014 Side Cover Hinge LR VA S 1
37 110003 Screw(M35-0.6 x 6) =37 3
38 3501050 Side Cover(Upper) BREFAH/N—(F) 1
39 130007 Screw(M4-0.7 X 10) xRy 2
40 100001 Nut Ty hk 2

Ref. No. 41 to 57

See the following page.

VG2735



3
VG2735, 2735-50(3)

VG2735



VG2735-2735-50 EXCLUSIVE PARTS(3)
e e S EE——

HTEFLERBRE) 3

RefNo Parts No. Description m % Amt. Req
41 3501068 Suction Pipe A 1
42 120008 Screw(M4-0.7 X 8) IERY 2
43 001123 Washer Tvy 2
44 0012480 Dust Hose(1500mm) £ER—2X 1
45 0013648 Hose Band IR—ZNNVR 2
46 006921 Wood Screw(¢ 4.8 x 25) Rxy 4
47 1086030 [1096025] Air Tube(6 X 4mm)(Black) IFFa—T(E) -
48 1098012 Hand Valive INY RILT 1
49 350006 Wood Screw(¢ 3.5 x 32) KRR 2
50 3501062 Cover Fixing Holder ANR—-EEER 1
51 120013 Screw(M6-1 X 15) IERY 1
52 3501064 Cover Fixing Shaft NN—[E e 1
53 160007 Screw(M6-1 X 6) xRy 1
54 3501063 Cover Fixing Plate HIR—EER 1
55 330011 Seal Plug B 1
56 000010 Conical Spring Washer MRy 2+ 1
57 006004 Screw(11/64-40 x 9.7) xRy 1

VG2735



4
VG2735(4)

VG2735-156M, 164M

1-1
1-2

VG2735-132M, 140M(2 Needle)

15-1
15-2

EXTRA PARTS

VG2735



VG2735 EXCLUSIVE PARTS(4)
e —

Y7ETIEREME4)

4

Ref.No Parts No. Description m & Amt. Req
T-1 3507108 Presser Foot, C. Set(56) FHI (/) 1
1-2 3507111 & Presser Foot, C. Set(64) I (#8) 1
2 001186 Screw(9/64-40 x 7.8) Exy 1
3 0091725 Presser Foot Spring BT/ 1
4 005133 Screw(1/8-44 x 4.5) (=37 1
5 3107009 Presser Foot(Small) Spring BT IRR 1
6 006010 Screw(1/8-44 x 4.5) Ry 1
7 3507110 Elastic Tape Guide(Short) TLHA R{EE) 1
8 004236 Screw(3/32-56 x 4.2) IRy 1
9 000220 Lock Nut AvoFwk 1

10 003300 Adjusting Screw(1/8-44 x 15) RERY 1
11

12-1 3108002 Stitch Plate(56M) ik 1
12-2 3108003 & Stitch Plate(64M) iR 1
13 3109025 Main Feed Dog #xEy 1
14 3109024 Differential Feed Dog :1pe ) 1
15-1 3507102 ¢ Presser Foot, C. Set(32) #I(58) 1
15-2 3507104 & Presser Foot, C. Set(40) I (%) 1
16-1 3108004 & Stitch Plate(32M) gk 1
16-2 3108005 & Stitch Plate(40M) #ik 1
17 3501132 Supplementary Block #wB7Ovy 1
18 130002 Screw(M3-0.5 x 6) =% 1
19 3501131 Frame Cover Gasket Ny RANR=RyF> 1
20 3501130 Frame Cover Ny RAH/IR— 1
21 110011 Screw(M5-0.8 x 10) IRy 3

VG2735



5

VG2735-50(4)

EXTRA PARTS

11

VG2735-156M-50

VG2735



€ VG2735-50 EXCLUSIVE PARTS(4)

STEFILERBREA) D

e ———————————————————————————————————————

Ref.No Parts No. Description m % Amt. Req
1 3507200 Presser Foot, C. Set(56M) I (1) 1
2 110004 Screw(9/64-40 x 7.8) = 1
3 3207106 Presser Foot(Small) Spring BRI /X 1
4 006010 Screw(1/8-44 X 4.5) 1ExRY 1
5 3107087 Presser Foot Spring BT /Nx 1
6 005133 Screw(1/8-44 x 4.5) XY 1
7 3507202 Presser Foot Chip Guard FyIH—K 1
8 001228 Screw(3/32-56 x 3.2) Il 1
9 000327 Lock Nut Ayo+vyh 1

10 003302 Adjusting Screw(1/8-44 x 11) HEIRY 1
11 3107230 Presser Foot, C. Set(56M)(Extra Parts) T ({8)(I5ER5) 1
12 3107232 Presser Foot Chip Guard FyTH—R 1

VG2735



6
VG2735, 2735-50(5) EXTRA PARTS

VG2735



‘VGZ735, 2735-50 EXCLUSIVE PARTS(5)(EXTRA PARTS) ¥ 7EFILEHHKE(5)

6

T

Ref.No Parts No. Description m 4 Amt. Req
1 3101087 Elastic Tape Front Roller, C. Set BIO—3(8) 1
2 0064241 Elastic Tape Front Roller a—> 1
3 0064243 Front Roller Guide HO0—-53TLHCR 1
4 003638 Screw(11/64-40 x 4) IExY 1
5 009220 Screw(11/64-40 x 8) 12=37 2
6 0032719 Collar(10 x 16 x 6mm) HN7— 1
7 001459 Screw(9/64-40 x 3) Exy 1
8 3101086 Elastic Tape Front Roller Shaft B0 — > 1
9 0011166 Front Roller Block O—>70v% 1

10 009973 Screw{M5-0.8 x 10) Exy 4
11 0064245 Front Roller Block Shaft BIO—3> 70w 7 EfddEl 1
12 3120243 Elastic Tape Front Roller Connector  #iO—S#=E 1
13 000429 Washer vy 1
14 009891 [009936] Screw(M8-1.25 x 20)[M8-1.25 x 20] IEXRY 1
15 160007 Screw(M6-1 X 6) Ry 3
16 3120245 Elastic Tape Front Roller Holding Shaftaid—S>X T 1
17 0067025 Bracket TSy 2
18 009877 Knob Bolt(M10-1.5 x 20) JTRILE 2
19 009947 Wood Screw(¢ 5.1 x 25) RARY 4
20 0064252 Elastic Tape Lower Roller, C. Set(2) TO—>(#2) 1
21 0063471 Tension Roller, C. Set(1) Fyv¥ayvO—->EE1) 1
22 0063470 Lower Roller TO—-> 1
23 0063460 Lower Roller Bushing TO—Z7vya 2
24 0063469 Lower Roller Shaft TO—S8 1
25 000016 Nut +v bk 1
26 0064173 Tension Roller Slider &k 64 1
27 006475 Screw(M8-1.25 x 16) xRy 1
28 0031014 Tension Roller Slider Stop A4 T ARy 1
29 0031015 Tension Roller Slider Stop Handle AbwIRNYRIL 1
30 009853 Screw(11/64-40 X 6.5) xRy 1
31 0065258 Lower Roller Support TO—->8& 1
32 000428 Washer AR 2
33 006920 Wood Screw(¢ 5.8 x 32) ARy 2
34 3100768 Tension Roller, C. Set(1) FriayO—>H1) 1
35 3100769 Tension Roller Fr¥avAa—-3 1
36 3100770 Tension Roller Ball Bearing R—=ILRF UV 2

VG2735



4
VG2735P, PR(1)

VG2735



€ VG2735P, PR EXCLUSIVE PARTS(1)

—

Y7 ETIERTER()

v

RefNo Parts No. Description m % Amt. Req
1 3501011 Fabric Guide mAAR 1
2 110106 Screw(M4-0.7 X 8) Ry 1
3 000538 Washer Tviy 1
4 3501003 Lower Knife Holder Bracket TARBTST v K 1
5 009890 Screw(M5-0.8 x 35) Ry 1
6 120030 Screw{M5-0.8 X 12) kxry 2
7
8 340043 Knock Pin(® 4 x 12mm) VAR 2 Y 1
9 340004 Knock Pin{¢ 3 x 8mm) VAR 2

10 110010 Screw(M4-0.7 X 16) 1Ry 1
11 000629 Seal Plug B 1
12 340003 Pin(¢ 5 x 20mm) gy 1
13 3501022 Link Guide UooHA4R 1
14 160003 Screw(M5-0.8 x 5) xRy 4
15 3101058 Pushbutton Ty amyy 1
16 3101059 Pushbutton Spring PR ¢ A7 1
17 0095642 Retaining Ring Ay FUyo 1
18 3501010 Stopper Ay 1
19 110049 Screw(M4-0.7 x 10) =37 1
20 3501012 Side Cover #hHR— 1
21 110014 Screw(M4-0.7 X 18) xRy 2
22 3501014 Spring x 1
23 3501013 Spring Hanger JAG-S:- Sra 1
24 160001 Screw(M4-0.7 x 4) xRy 3
25 0020551 O-ring(P5) ouvs 2
26 3501015 Drop Lever Shaft ROy 7L /R—# 1
27 3501024 Lever Shaft Bushing LIR—#@7wy 2
28 3501018 Adjusting Lever Block Guide AaA1 R 1
29 3501016 Upper Knife Drop Lever EAXRAYTZLN— 1
30 3501029 Bracket Gasket TARBT STy bRy FY 1
31 3501033 Adjusting Lever Block Ak 1
32 0032799 Connection Pin aAxovavEy 1
33 000278 Oil Wick(Felt) R 1
34 3501020 Upper Knife Link(Long) EARVU VI (R) 1
35 160002 Screw(M4-0.7 X 5) xRy 1
36 3501021 Upper Knife Link(Short) EXRD > 6E) 1
37 310103 Oil Wick(No.4-50mm) SHR 1
38 310108 Oil Wick(No4-160mm) SHE 1
39 000309 Oil Wick(Felt) SHS 1
40 3501034 [3501023] Upper Knife Driving Lever L X XEXEBE 1

Ref. No. 41 to 60

See the following page.

VG2735



7
VG2735P, PR(1)

21

VG2735



€ VG2735P, PR EXCLUSIVE PARTS(1)
L~

HTEFLERERN) T

RefNo Parts No. Description m & Amt. Req
41 120015 Screw(M5-0.8 X 10) =3 1
42 3501025 Feed Lift Shaft FEY LT 1
43 3501032 Upper Knife EXZ 1
44 130002 Screw(M3-0.5 X 6) xRy 1
45 150003 Screw(M3-0.5 X 6) Exy 2
46 3501031 Upper Knife Holder EXZE 1
47 120001 Screw(M4-0.7 x 14) == 2
48 000638 Seal Plug B 1
49 3501028 Upper Knife Shaft X R 1
50 3501027 Lower Knife Holder TARE 1
51 3501026 Lower Knife TAX 1
52 3101042 Lower Knife Holder Bushing TARETv>a 1
53 3501019 Upper Knife Driving Lever EXZLIR— 1
54 3101022 Upper Knife Shaft Bushing EAZEBMT Yo 1
b5 3200086 Coliar(8 x 13 x 6mm) ho— 2
56 160000 Screw(M3-05 x 3) xRy 4
57 0094577 Upper Knife Spring EAZRIINR 1
58 003657 Screw(M4-0.7 X 3) ERY 1
59 110055 Screw(M4-0.7 x 14) =23 1
60 3101609 Upper Knife Driving Lever Pin EXZAL - 1

VG2735



8

VG2735P, PR(2)
1

28 h,

29:”%

26—@ 38 20/@ >

25 D

43

VG2735




€ VG2735P, PR EXCLUSIVE PARTS(2)
e ——————————,—— T .

Y 7ETILERER?2)

8

Ref.No Parts No. Description m % Amt. Req
1 3501100 Upper Roller, Complete Set rO—>8) 1
2 110013 Screw{M4-0.7 x 8) =) 1
3 3501103 Upper Roller Shaft LEO—> 1
4 3501104 Upper Roller +Fa—-> 1
5 3501105 Upper Roller Guide EO—-SH1R 1
6 160004 Screw(M6-1 x 4.8) xRy 1
7 100001 Nut Fwvhk 1
8 3501102 Upper Roller Holder +FO—ZEMAR 1
] 000669 Washer PA A 1

10 190024 Screw{M5-0.8 x 9) xRy 1
11 3501116 Lever L/~ 1
12 160001 Screw(M4-0.7 X 4) AkRY 2
13 3501065 Slide Cover BUR 1
14 3501101 Upper Roller Bracket tO—54& 1
15 160004 Screw(M6-1 X 4.8) 1= 2
16 160001 Screw(M4-0.7 X 4) Exy 4
17 3501058 Elastic Tape Guide Shaft TLH A REfTEh 1
18 3101074 Elastic Tape Guide ILHCR 1
19 3501054 Fabric Presser Shaft Bracket HHIWM TSy ~ 1
20 160007 Screw(M6-1 x 6) xRy 1
21 3101071 Collar(6 x 12 x 6mm) Ho— 1
22 3101070 Fabric Presser Spring IR 1
23 3501056 Fabric Presser Guide Bar 1 RiE 1
24 3101066 Fabric Presser Shaft Eik | 1
25 3501059 Fabric Presser mRT 1
26 000535 Washer vy 2
27 110100 Screw(M3-0.5 x 6) Ry 2
28 3501057 Guide Bar Stopper A RER My 1
29 006202 Screw(M4-0.7 X 6) =74 1
30 3101065 Bracket Holder A N 1
31 000206 Lock Nut(M5-0.8) Avo7+vy bk 1
32 3501060 Front Cover(Upper) B H— (L) 1
33 110013 Screw(M4-0.7 x 8) IERY 3
34 3501061 Front Cover{Lower) BBFHN—(TF) 1
35 3501066 Rubber Cushion a3 AN 1
36 3501075 Suction Pipe Holder AEXT 1
37 120001 Screw(M4-0.7 x 14) Exry 2
38 000538 Washer Ty 3
39 3501072 Suction Pipe Holder Fixing Plate AR T IE X R 1
40 2100014 Anti-shock Rubber BEITA 1

Ref. No. 41 to 57

See the following page.

VG2735



8

VG2735P, PR(2)
1

VG2735



€ VG2735P, PR EXCLUSIVE PARTS(2) Y TEFIERHERR2) 8
L ——

Ref.No Parts No. Description m % Amt. Req
41 3501076 Front Roller Holder AfI0—3>%Xx 1
42 120008 Screw(M4-0.7 x 8) Exy 2
43 3501090 Elastic Tape Front Roller, C. Set BIO—Z (#8) 1
44 009220 Screw(11/64-40 x 8) 1Ry 2
45 0064241 Elastic Tape Front Roller a—> 1
46 0064243 Front Roller Guide MO—53TL40R 1
47 003638 Screw(11/64-40 x 4) Ry 1
48 3501092 " Elastic Tape Front Roller Shaft BIO—># 1
49 3501094 Front Roller Shaft Connector AIO— S EhfkF 1
50 160007 Screw(M6-1 X 6) Exy 1
51 190024 Screw(M5-0.8 x 9) xRy 1
52 3501116 Lever L/X— 1
53 160001 Screw(M4-0.7 x 4) xRy 2
54 3501091 Front Roller Holder Shaft BI0—5X THY 1
55 3501093 Front Roller Bracket O0—->4 1
56 009747 Screw(M4-0.7 x 10) Exy 2
57 160004 Screw(M6-1 x 4.8) Ry 4

VG2735



9
VG2735P, PR(3)
1

VG2735




€ VG2735P, PR EXCLUSIVE PARTS(3)
e

HIEFLERBRE) 9

Ref.No Parts No. Description m % Amt. Req
1 3500698 Supplementary Roller, C. Set B O — S (18) 1
2 3501253 Supplementary Roller Support B O — S EAIR 1
3 000538 Washer vy 2
4 110009 Screw(M4-0.7 x 8) xRy 2
5 3501122 Supplementary Roller mEhn—> 1
6 0065436 Supplementary Roller Stay(A) MEIO—SX T (A) 1
7 0065437 Supplementary Roller Stay(B) #WEIO—>x%xT(B) 1
8 110030 Screw(M3-0.5 x 2.6) Exy 4
9 3501080 Eye Guard 7AH—R 1

10 3501053 Stitch Plate Holder k& 1
11 110041 Screw(M4-0.7 x 8) xRy 3
12 3501052 Stitch Plate Holder Spacer #HiREAR—Y 1
13 000651 Knock Pin(¢ 4 x 10mm) VARl 1
14 3501051 Side Cover(Lower) X HN—(T) 1
15 110048 Screw(M4-0.7 X 10) Exy 3
16 0092305 Magnet NTRy 1
17 3501049 Qil Defender bapatisg 1
18 006233 Screw(M3-0.5 x 5) xRy 2
19 0068014 Side Cover Hinge BRE:ANN-EvY 1
20 110003 Screw(M3.5-0.6 X 6) xRy 3
21 3501050 Side Cover(Upper) B A/— (L) 1
22 130007 Screw(M4-0.7 X 10) xRy 2
23 100001 Nut Fvk 2
24 3501068 Suction Pipe BIAE 1
25 120008 Screw(M4-0.7 x 8) xRy 2
26 001123 Washer vy 2
27 0012480 Dust Hose(1500mm) EER—XR 1
28 0013648 Hose Band IR—ANRV R 2
29 006921 Wood Screw(¢ 4.8 x 25) RERY 4
30 1096030 Air Tube(6 X.4mm)(Black) IF7Fa1—T(8) -
31 1098012 Hand Valve YRS 1
32 350006 Wood Screw(¢ 3.5 x 32) RRY 2
33 3501062 Cover Fixing Holder HNR—EEE 1
34 120013 Screw(M6-1 x 15) xRy 1
35 3501064 Cover Fixing Shaft FI/X—E] B8 1
36 160007 Screw(M6-1 X 6) Ry 1
37 3501063 Cover Fixing Plate AN—EER 1
38 330011 Seal Plug B 1
39 000010 Conical Spring Washer m/XRx Ty v 1
40 006004 Screw(11/64-40 x 9.7) IRy 1

VG2735



10
VG2735P, PR(4)

1

VG2735



€ VG2735P, PR EXCLUSIVE PARTS(4)
o —E————,_——— .

YT7ETIERER4)

10

RefNo Parts No. Description m B Amt. Req
1 3501125 Rear Roller, Complete Set #O—> (1) 1
2 3501126 Tension Roller, C. Set(1) Tr¥ayvO—-3@#N 1
3 3501127 Tension Roller Tviayvo—3 1
4 3100770 Tension Roller Ball Bearing R=IRF Vo 2
5 009220 Screw(11/64-40 x 8) IExy 1
6 0063469 Lower Roller Shaft TO—>8 1
7 000016 Nut Fv bk 3
8 0064173 Tension Roller Slider RAo14%5 1
9 006475 Screw(M8-1.25 X 16) ERY 1

10 009980 Guide Screw(M6-1 x 10) A1 RRY 1
11 3501128 Tension Roller Holder RILSY 1
12 009955 Screw(M8-1.25 x 65) xRy 2
13 000666 Washer Tyye 4
14 0031014 Slider Stop AZATANY T 1
15 0031015 Slider Stop Handle AZATZANY 7NV RIL 1
16 009853 Screw(11/64-40 x 6.5) Exy 1

VG2735



11
VG2735P, PR(5)

VG2735P, PR-156M, 164M

1-1
1-2

EXTRA PARTS

VG2735



€ VG2735P, PR EXCLUSIVE PARTS(5)
o

B 7 ETIERERB)

11

Ref.No Parts No. Description m % Amt. Req
1-1 3507108 Presser Foot, C. Set(56) FHI(48) 1
1-2 3507111 Presser Foot, C. Set(64) BI(E) 1
2 001186 Screw(9/64-40 x 7.8) =87 1
3 0091725 Presser Foot Spring I/ 1
4 005133 Screw(1/8-44 x 45) Exy 1
5 3107009 Presser Foot(Small) Spring BT R 1
6 006010 Screw(1/8-44 x 4.5) Exy 1
7 3507110 Elastic Tape Guide(Short) VI B L)) 1
8 004236 Screw(3/32-56 x 4.2) Ry 1
9 000220 Lock Nut Oyvor+wh 1

10 003300 Adjusting Screw(1/8-44 x 15) EEL IS R
11

12-1 3108002 Stitch Plate(56M) #ik 1
12-2 3108003 Stitch Plate(64M) &R 1
13 3109025 Main Feed Dog #axY 1
14 3109024 Differential Feed Dog grxy 1
15

16

17 3501132 Supplementary Block wmB7Oovy 1
18 130002 Screw(M3-05 X 6) Ry 1
19 3501131 Frame Cover Gasket Ny RANR—=KyF v 1
20 3501130 Frame Cover Ry RAHNR— 1
21 110011 Screw(M5-0.8 x 10) Ry 3

VG2735



12
VG2735P, PR(6) EXTRA PARTS

VG2735



@ VG2735P, PR EXCLUSIVE PARTS(6)(EXTRA PARTS)Y 7 EFILEEI&R®6) 1 2
—

Ref.No Parts No. Description m % Amt. Req
1 3101087 Elastic Tape Front Roller, C. Set BIO—3(#) 1
2 0064241 Elastic Tape Front Roller Bi0—3 1
3 0064243 Front Roller Guide BIO—53JLH1C R 1
4 003638 Screw(11/64-40 x 4) Ry 1
5 009220 Screw(11/64-40 x 8) Exy 2
6 0032719 Collar(10 X 16 x 6mm) HS5— 1
7 001459 Screw(9/64-40 x 3) Ry 1
8 3101086 Elastic Tape Front Roller Shaft AIO—Z% 1
9 0011166 Front Roller Block MO—>70v%9 1

10 009973 Screw(M5-0.8 x 10) 1287 4
11 0064245 Front Roller Block Shaft MO—3>70v VR 1
12 3120243 Elastic Tape Front Roller Connector ®IO—S#F 1
13 000429 Washer vy 1
14 009891 Screw{M8-1.25 x 20) Exy 1
15 160007 Screw(M6-1 X 6) Exry 3
16 3120245 Elastic Tape Front Roller Holding Shaftaid— > % T 1
17 0067025 Bracket A 27NN 2
18 009877 Knob Bolt(M10-1.5 x 20) JITRILE 2
19 009947 Wood Screw(¢ 5.1 X 25) ARY 4
20 0064252 Elastic Tape Lower Roller, C. Set(2) TA—>(E2) 1
21 0063471 Tension Roller, C. Set(1) TrayvO—>#1) 1
22 0063470 Lower Roller TO—> 1
23 0063460 Lower Roller Bushing TO—-37vva 2
24 0063469 Lower Roller Shaft TO—>8 1
25 000016 Nut vk 1
26 0064173 Tension Roller Slider ASAY 1
27 006475 Screw(M8-1.25 X 16) Ry 1
28 0031014 Tension Roller Slider Stop AZATA My 1
29 0031015 Tension Rolier Slider Stop Handle ANy IUNYRIL 1
30 009853 Screw(11/64-40 x 6.5) ERY 1
31 0065258 Lower Roller Support TA—->& 1
32 000428 Washer Tyy 2
33 006920 Wood Screw(¢ 5.8 x 32) RRY 2
34 3100768 Tension Roller, C. Set(1) FrarvO—>(#1) 1
35 3100769 Tension Roller Tryava—3 1
36 3100770 Tension Roller Ball Bearing R=ILRFU T 2

VG2735



13
VG27795(1)

21

VG2735



VG2779S EXCLUSIVE PARTS(1)
L ——

B7ETIERER()

13

RefNo Parts No. Description m % Amt. Req
1 3501011 Fabric Guide TwHAR 1
2 110106 Screw(M4-0.7 x 8) xRy 1
3 000538 Washer AR 1
4 3501003 Lower Knife Holder Bracket TXRETSTv ik 1
5 009890 Screw(M5-0.8 x 35) Ry 1
6 120030 Screw(M5-0.8 X 12) xRy 2
7
8 340043 Knock Pin(¢ 4 x 12mm) Jvory 1
9 340004 Knock Pin{¢ 3 X 8mm) vy 2

10 110010 Screw(M4-0.7 X 16) =3 1
11 000629 Seal Plug B 1
12 340003 Pin(¢ 5 X 20mm) (i 1
13 3501022 Link Guide D>o 4R 1
14 160003 Screw(M5-0.8 x 5) IERY 4
15 3101058 Pushbutton TyaRyy 1
16 3101059 Pushbutton Spring Ty amy Rz 1
17 0095642 Retaining Ring Ay TFUVT 1
18 3501010 Stopper AbwiR 1
19 110049 Screw(M4-0.7 X 10) IExY 1
20 3501012 Side Cover Bh/N— 1
21 110014 Screw(M4-0.7 X 18) IExRY 2
22 3501014 Spring % !
23 3501013 Spring Hanger INRET 1
24 160001 Screw(M4-0.7 x 4) xRy 1
25 0020551 O-ring(P5) ovvy 2
26 3501015 Drop Lever Shaft ROw 7L /—8fh 1
27 3501024 Lever Shaft Bushing LIR—8Tw>a 2
28 3501018 Adjusting Lever Block Guide ARAgr R 1
29

30 3501029 Bracket Gasket TARBT STy by Fy 1
31 3501033 Adjusting Lever Block A 1
32 0032799 Connection Pin Axvyavey 1
33 000278 Oil Wick(Felt) SHE 1
34 3501020 Upper Knife Link(Long) EXRUVI(ER) 1
35 160002 Screw(M4-0.7 X 5) =37 1
36 3501021 Upper Knife Link(Short) EXZVU 9 EE) 1
37 310103 Oil Wick(No.4-50mm}) P vy 1
38 310108 Qil Wick(No.4-160mm) SRS 1
39 000309 Oil Wick(Felt) SH 1
40 3501034 [3501023] Upper Knife Driving Lever L X ZERENE 1

Ref. No. 41 to 60

See the following page.

VG2735



13
VG27795(1)

VG2735



VG2779S EXCLUSIVE PARTS(1)

—

Y7EFIERE&EO)

13

Ref.No Parts No. Description m % Amt. Req
41 120015 Screw(M5-0.8 x 10) =3 1
42 3501025 Feed Lift Shaft XY BTy 1
43 3501032 Upper Knife EXAXR 1
44 130002 Screw(M3-05 X 6) kxy 1
45
46 3501203 Upper Knife Holder EXAXE 1
47 120001 Screw(M4-0.7 x 14) xRy 2
48 000638 Seal Plug 5 1
49 3501028 Upper Knife Shaft EX R 1
50 3501201 Lower Knife Holder TAZ& 1
51 3501200 Lower Knife TXX 1
52 3101042 Lower Knife Holder Bushing TARBETwvya 1
53 3501019 Upper Knife Driving Lever LEAXLNR— 1
54 3101022 Upper Knife Shaft Bushing EAZET v 1
55 3200086 Collar(8 x 13 x 6mm) ho— 3
56 160000 Screw(M3-0.5 x 3) Fxy 6
57 0094577 Upper Knife Spring EAZNRE 1
58 003657 Screw(M4-0.7 x 3) BRY 1
59 110055 Screw(M4-0.7 X 14) Exy 1
60 3101609 Upper Knife Driving Lever Pin EXZALR—-EY 1

VG2735



14
VG27795(2)

VG2735



VG2779S EXCLUSIVE PARTS(2)
e —

TT7ETIERTR(2)

14

RefNo Parts No. Description m A Amt. Req
1 0036175 Thread Retainer Disc Support INRFAR 1
2 0032425 Needle Thread Retainer Disc INRFM 1
3 0032426 Needle Thread Retainer Spring INRFIER 1
4 001093 Screw(1/8-44 x 2.2) =3 1
5 3501204 Slide Cover BYUIR 1
6 3501053 Stitch Plate Holder k& 1
7 3501052 Stitch Plate Holder Spacer HiRAAR—Y 1
8 110041 Screw(M4-0.7 x 8) xRy 3
9 000651 Knock Pin{¢ 4 X 10mm) VA R7A <57 1

10 3501051 Side Cover(Lower) &R+ H/N—(F) 1
11 110048 Screw{M4-0.7 X 10) 1= 3
12 0092305 Magnet NT Ry 3
13 3501049 Oil Defender Bh3iR 1
14 006233 Screw(M3-0.5 x 5) xRy 2
15 0068014 Side Cover Hinge BEFHN—ErY 1
16 110003 Screw(M3.5-0.6 X 6) Exy 3
17 3501050 Side Cover(Upper) B+ /80— () 1
18 130007 Screw({M4-0.7 x 10) I1=3% 2
19 100001 Nut Fv bk 2
20 3501060 Front Cover(Upper) AR AN—(L) 1
21 110013 Screw(M4-0.7 x 8) xRy 3
22 35071061 Front Cover{Lower) BIFAF A2 /8—(T) 1
23 3501066 Rubber Chshion BHiR T L 1
24 3501075 Suction Pipe Holder FABEZT 1
25 120001 Screw(M4-0.7 X 14) Ry 2
26 000538 Washer vy 4
27 3501072 Suction Pipe Holder Fixing Plate BABEX T IE AR 1
28 2100014 Anti-shock Rubber EE T A 1
29 3501211 Suction Pipe oA E 1
30 120008 Screw(M4-0.7 X 8) 1Ry 2
31 001123 Washer A 2
32 0012480 Dust Hose(1500mm) EER—2X 1
33 0013648 Hose Band IR—RANRV R 2
34 006921 Wood Screw(¢ 4.8 x 25) KR 4
35 1096030 [1096025] Air Tube(6 X 4mm)(Black) IF7Fa—7(B8) -
36 1098012 Hand Valve AN 1
37 350006 Wood Screw(¢ 3.5 x 32) KR 2

VG2735



15
VG27795(3)

VG27795-156S5, 16485

EXTRA PARTS

VG2735




& VG2779S EXCLUSIVE PARTS(3)
L .

Y7 ETIERER3)

15

RefNo Parts No. Description m B Amt. Req
1-1 3107073 Presser Foot, C. Set(56) T (%8) 1
1-2 3107074 Preaaer Foot, C. Set(64) T (#8) 1
2 001186 Screw(9/64-40 x 7.8) Exy 1
3 0095515 Presser Foot(Small) Spring BT R% 1
4 006010 Screw(1/8-44 X 4.5) =87 1
5 0091725 Presser Foot Spring /R 1
6 005133 Screw(1/8-44 x 45) IExy 1
7 3107069 Presser Foot Chip Guard FyTH—R 1
8 001228 Screw(3/32-56 x 3.2) 8% 1
9 0095268 Presser Foot Tape Guide BIr—7H1R 1

10 001230 Screw(3/32-56 x 3.8) jl87) 1
11 000220 Lock Nut Ovo+y bk 1
12 003300 Adjusting Screw(1/8-44 x 15) HERY 1
13

14 3509052 Differential Feed Dog Eipe) 1
15 3509053 Main Feed Dog #xY 1
16-1 3508143 Stitch Plate(56S5) &k 1
16-2 3508144 Stitch Plate(64S5) iR 1
17 3107071 Presser Foot, C. Set(40) HI(HE) 1
18 3508141 Stitch Plate(40S5) EAKIY 1
19 3501132 Supplementary Block BT Oy 1
20 130002 Screw(M3-0.5 X 6) xRy 1
21 3501131 Frame Cover Gasket Ny RANR—=IyF 1
22 3501130 Frame Cover Ny RA/NR— 1
23 110011 Screw(M5-0.8 x 10} Ry 3

VG2735



16

VG2779S(4)

VG2735



VG2779S EXCLUSIVE PARTS(4)
e ——

YT ETINERESR4)

16

Ref.No Parts No. Description m % Amt. Req
1 190044 Screw(M4-0.7 X 12) ExRY 1
2 3201329 Tape Holder T2 1
3 110048 Screw(M4-0.7 x 10) 1= 2
4 000538 Washer AR o 4
5 190021 Screw(M4-0.7 x 12) xRy 1
6 3201369 Tension Roller Holder, C. Set O—>4&#8) 1
7 3201368 Tension Roller Holder A—3>& 1
8 3201184 Roller Shaft Bushing O—-2@M7vy>a 2
9 3201185 Tension Roller(Large) O—>(X) 1

10 160001 Screw(M4-0.7 x 4) xy 5
11 190075 Adjusting Screw(M5-0.8 x 28) REIRY 1
12 100053 Lock Nut Qyo+wvhk 1
13 3201372 Roller Lever O—2L/— 1
14 110036 Screw(M3-0.5 x 6.5) Ry 2
15 000669 Washer Ty 2
16 2100043 Tension Spring EEITAES 1
17 000665 Washer Tyvy 1
18 0077179 Retaining Ring AbyFUrs 1
19 3201190 Tension Link Shaft A—Z YUY 1
20 000425 Washer Tyy 1
21 3201375 Tension Link n—->u>y 2
22 150001 Screw(M4-0.7 x 4) IExy 4
23 3201191 Roller Shaft(Small) O—>8 1
24 3201186 Tension Roller(Small) Unit O—Z (N (#8) 1
25 3201192 Tape Guide Wire T—=THARTALV 2
26 160000 Screw(M3-0.5 x 3) ExRY 3
27 3201370 Tape Guide F—7HA1R 2
28 190064 Knob Screw(M3-0.5 x 5) YNIRY 1
29 3201371 Tape Guide Stop FT—FHARI MY/ 1
30 110009 Screw(M4-0.7 x 8) Exy 1
31 3201332 Eye Guard FPAH—-R 1
32 110038 Screw(M2.5-045 x 4.5) ERY 2
33 3201333 Eye Guard Support 7 A 73— RE#R 1
34 170001 Screw(M4-0.7 x 8) IERY 1
35 300100 Conical Spring Washer mRRTy 2+ 2
36 0095269 Tape Guide Bar Holder T—7IN—E 1
37 009604 Screw(11/64-40 x 55) xRy 1
38 3201377 Tape Guide Bar(Long) T—7H1 RIR—(R) 1
39 3201197 Tape Guide Unit T—7H1 R{ER) 1
40 0095272 Tape Guide T—=7HAR 1
41 001892 Screw(1/8-44 x 2.9) ERY 2
42 006186 Screw(M6-1 x 10) Exy 1
43 3501227 Finger Guard TV HA-R 1

VG2735



17

VG2779S(5)

VG2735



VG2779S EXCLUSIVE PARTS(5)
L e —

BT EFIVEREER(B)

17

Ref.No Parts No. Description m % Amt. Req
1 1200153 Rotation Detector Unit R—JUIC(HE) 1
2 2100265 Spacer ANR—1 2
3 110016 Screw(M4-0.7 X 15) ExRY 2
4 0036133 Cord Clamp(5N- ¢ 84) A—-KO5>7 1
5 110013 Screw(M4-0.7 x 8) =87 1
6 3501233 Handwheel NV RRAL—=IL 1
7 160005 Screw(M6-1 X 6) xRy 2
8 000989 Handwheel Mark N RRA—ILY—2 1
9 3201217 Magnet Ny bk 1

10 1064032 Stepping Motor Unit ATvEYTE—5 () 1
11 009816 Screw(M4-0.7 X 40) - xRy 4
12 000644 Spring Washer A7V Ty oy 5
13 3201238 Spacer AR—1 4
14 3201212 Stepping Motor Sleeve E—FBMFINAT 1
15 3201214 Coupling{Large) Ay FTIT(K) 1
16 160000 Screw(M3-0.5 X 3) xRy 4
17 3201400 Stepping Motor Support T— Y BTHR 1
18 120018 Screw{M4-0.7 X 10) IExY 2
19 3201211 Roller Shaft O—Z# 1
20 160003 Screw(M5-0.8 x 5) Ry 1
21 3201401 Metering Device Bracket FREER 1
22 110009 Screw(M4-0.7 x 8) Exry 2
23 110008 Screw(M4-0.7 x 5) Exy 1
24 005604 Screw(7/32-32 X 17.3) =% 1
25 000621 Conical Spring Washer mIRR Ty >+ 2
26 000528 Washer TYyI¥y 1
27 000355 Nut Fvhk 2
28 3501231 Tension Roller Holder Support A—2&8%T 1
29 009784 Screw(M6-1 X 10) xRy 2
30 0094201 Cover Latch Spring BIR—=ZyFNRE 1
31 006202 Screw(M4-0.7 X 6) IERY 1

VG2735



18

VG2779S(6)

VG2735



VG2779S EXCLUSIVE PARTS(6)
e —

W7 ETILERERR(6)

18

Ref.No Parts No. Description m % Amt. Req
1 1249115 [1249109] Control Box, Complete Set HIER w 7 Z (48) 1
2 3201342 Control Panel Hl1E/ SR 1
3 1057108 Control Board Unit HIEEAR (48) 1
4 3201337 Control Box SRy 2 X 1
5 3201336 Control Box Lid IR Y o 2 & 1
6 110077 Screw(M3-0.5 X 6) xRy 4
7 110013 Screw(M3-0.5 x 28) Ry 4
8 1200170 Cable =7 1
9 000016 Nut Fwv bk 1

10 006187 Screwed Ball(M8-1.25 x 23) K 1
11 0014224 Box Holder(Left) Ry O ARIT(E) 1
12 0014225 Box Holder(Right) Ry & ZARILT () 1
13 009948 Screw(M8-1.25 x 30) Exy 1
14 000676 Spring Washer AT T Tyov 1
15 000666 Washer Tyvy 1
16 000060 Nut Fv bk 2
17 000434 Washer Ty 2
18 3201229 Box Fixing Screw Ry o ZRFARY 1
19 3201343 Box Holder, Complete Set Ny 7 2RI ($R) 1
20 1070034 Spacer AR—1 4
21 1050076 EPROM(Mark VF103) EPROM(EcS VF103) 1
22 1200252 Battery, Complete Set Bt (fE) 1
23 009956 Screw(M3-0.5 X 10) xRy 2

VG2735



19
VG27795(7)

VVVVVV



VG2779S EXCLUSIVE PARTS(7)
S ————,_—— .

YT ETIERERT)

19

Ref.No Parts No. Description m % Amt. Req
1 1249054 Power Box, Complete Set BRARY 7 () 1
2 1057041 Motor Driving Board Unit T~ EEH) 1
3 1057072 I/0 Board Unit 1/0 EiR (#8) 1
4 3201225 Power Box Lid BRRy I & 1
5 009995 Screw(M3-05 x 5) Exy 4
6 0011709 Power Box Stay BRRY I XRFA 2
7 006905 Wood Screw(¢ 5.1 x 20) RRY 4
8 1066025 Knee Switch, Complete Set BRZ 1 v F(48) 1
9 0092232 Knee Switch Support BRR Ay FESIR 1

10 006910 Wood Screw(¢ 6.8 X 26) RRY 2
11 1066024 Knee Switch B2y F 1
12 009961 Screw(M5-0.8 x 35) Ry 2
13 000600 Spring Washer ATV TTv v 4
14 000206 Nut Fvhk 2
15 000669 Washer vy 4
16 100028 Wing Nut FaouFvhk 2

VG2735



20
VG2779E(1)

VG2735



VG2779E EXCLUSIVE PARTS(1)
L .

s7EFLERABR0) 20

Ref.No Parts No. Description m 4 Amt. Req
1 3501011 Fabric Guide fHA R 1
2 110106 Screw({M4-0.7 x 8) Ry 1
3 000538 Washer PAVE 1
4 3501003 Lower Knife Holder Bracket TAXRETSTv bk 1
5 009890 Screw(M5-0.8 x 35) N=3 1
6 120030 Screw(M5-0.8 X 12) JI =37 2
7
8 340043 Knock Pin(¢ 4 X 12mm) vy 1
9 340004 Knock Pin(¢ 3 X 8mm) Sy 2

10 110010 Screw(M4-0.7 X 16) kxy 1
11 000629 Seal Plug B 1
12 340003 Pin(¢ 5 x 20mm) Ey 1
13 3501022 Link Guide DyoHA R 1
14 160003 Screw(M5-0.8 x 5) IRy 4
15 3101058 Pushbutton A= 1
16 3101059 Pushbutton Spring Ty aRy VIR 1
17 0095642 Retaining Ring Abw7U>o 1
18 3501010 Stopper AbhwyRR 1
19 110049 Screw(M4-0.7 X 10) IExY 1
20 3501012 Side Cover HWHIN— 1
21 110014 Screw(M4-0.7 X 18) IERY 2
22 3501014 Spring IR 1
23 3501013 Spring Hanger INRET 1
24 160001 Screw(M4-0.7 X 4) ERY 1
25 0020551 O-ring(P5) ouyy 2
26 3501015 Drop Lever Shaft RO L/~ 1
27 3501024 Lever Shaft Bushing LIR—#Tva 2
28 3501018 Adjusting Lever Block Guide AR 1
29

30 3501029 Bracket Gasket TXRETZT0v by xy 1
31 3501033 Adjusting Lever Block Ak 1
32 0032799 Connection Pin axyvavey 1
33 000278 Oil Wick(Felt) SHE 1
34 3501020 Upper Knife Link(Long) EXAZRUVO(R) 1
35 160002 Screw(M4-0.7 x 5) 8 1
36 3501021 Upper Knife Link{Short) AR T (5E) 1
37 310103 Oil Wick{No.4-50mm}) SHE 1
38 310108 Oil Wick({No.4-160mm) SHR 1
39 000309 Oil Wick(Felt) P Y 1
40 3501034 [3501023] Upper Knife Driving Lever L X ZEREN B 1

Ref. No. 41 to 60

See the following page.

VG2735



20
VG2779E(1)

VG2735



VG2779E EXCLUSIVE PARTS(1)
L —

y7EFLERRR() 20

Ref.No Parts No. Description m % Amt. Req
41 120015 Screw(M5-0.8 X 10) XY 1
42 3501025 Feed Lift Shaft *EU ETEh 1
43 3501032 Upper Knife EAXAZX 1
44 130002 Screw(M3-05 X 6) Exy 1
45
46 3501203 Upper Knife Holder EXRE 1
47 120001 Screw(M4-0.7 x 14) bxy 2
48 000638 Seal Plug B 1
49 3501028 Upper Knife Shaft EX R 1
50 3501201 Lower Knife Holder TARE 1
51 3501200 Lower Knife TAX 1
52 3101042 Lower Knife Holder Bushing TAZRBTvya 1
53 3501019 Upper Knife Driving Lever EXRLIX— 1
54 3101022 Upper Knife Shaft Bushing EXZE T v a 1
55 3200086 Collar(8 x 13 x 6mm) Ho5— 3
56 160000 Screw(M3-05 x 3) xRy 6
57 0094577 Upper Knife Spring EXARIRE 1
58 003657 Screw(M4-0.7 x 3) Ry 1
59 110055 Screw(M4-0.7 x 14) xRy 1
60 3101609 Upper Knife Driving Lever Pin EXZL R~ 1

VG2735



21
VG2779E(2)

VG2735



VG2779E EXCLUSIVE PARTS(2)
o

ﬂ?%?»%%%%@)Z]

Ref.No Parts No. Description m % Amt. Req
1 0036175 Thread Retainer Disc Support IINRFR 1
2 0032425 Needle Thread Retainer Disc /NERFIM 1
3 0032426 Needle Thread Retainer Spring INRFIRER 1
4 001093 Screw(1/8-44 x 2.2) kxY 1
5 3501204 Slide Cover B UK 1
6 3501053 Stitch Plate Holder #HiRE 1
7 3501052 Stitch Plate Holder Spacer iR AR—Y 1
8 110041 Screw(M4-0.7 x 8) ERY 3
9 000651 Knock Pin(¢ 4 X 10mm) vy 1

10 3501051 Side Cover{lLower) HERFH/—(T) 1
11 110048 Screw(M4-0.7 x 10) IExRY 3
12 0092305 Magnet S AN 3
13 3501049 Oil Defender [apisitid 1
14 006233 Screw(M3-0.5 x 5) xRy 2
15 0068014 Side Cover Hinge HRESANR—brY 1
16 110003 Screw(M3.5-0.6 X 6) ERY 3
17 3501050 Side Cover(Upper) BRFA/—() 1
18 130007 Screw(M4-0.7 x 10) Ry 2
19 100001 Nut Fvhk 2
20 3501060 Front Cover(Upper) BB AR—() 1
21 110013 Screw(M4-0.7 x 8) kxy 3
22 3501061 Front Cover{Lower) BIFAF H/N—(T) 1
23 3501066 Rubber Chshion B T L 1
24 3501075 Suction Pipe Holder FABEZT 1
25 120001 Screw(M4-0.7 x 14) Ry 2
26 000538 Washer Ty 2
27 3501072 Suction Pipe Holder Fixing Plate BoAER T IFE AR 1
28 2100014 Anti-shock Rubber BEIL 1
29 3501211 Suction Pipe BIAE 1
30 120008 Screw(M4-0.7 X 8) 1 2=87 2
31 001123 Washer A 2
32 0012480 Dust Hose(1500mm) EER—X 1
33 0013648 Hose Band R—RIRV R 2
34 006921 Wood Screw(¢ 4.8 x 25) RAry 4
35 1096030 [1096025] Air Tube(6 X 4mm)(Black) IFPFa2—T(E) -
36 1098012 Hand Valve INYRIRILT 1
37 350006 Wood Screw(¢ 35 x 32) ARy 2

VG2735



22

VG2779E(3)

8—19
,x;: 20

VG2735



VG2779E EXCLUSIVE PARTS(3)
e EEE——

HTEFIERBRE) 22

Ref.No Parts No. Description m % Amt. Req
1 190044 Screw(M4-0.7 X 12) xRy 1
2 3201329 Tape Holder T—7% 1
3 110048 Screw(M4-0.7 X 10) =34 2
4 000538 Washer vy 4
5 190021 Screw{M4-0.7 X 12) xRy 3
6 3501220 Tape Guide Device, S. Set T—7HA REEF) 1
7 3501222 Tape Guide Bracket T—7H1RE 1
8 110048 Screw(M4-0.7 X 10) IRy 2
9 3201371 Tape Guide Stop T—THARI NI 1

10 110009 Screw(M4-0.7 x 8) xRy 1
11 0095269 Tape Guide Bar Holder T—7IN—BE 1
12 170050 Screw(M4-0.7 x 11.5) kxR 1
13 300100 Conical Spring Washer m/XRXTy e 2
14 000538 Washer Ty 1
15 100001 Nut Fvhk 1
16 3501221 Tape Guide Bar T—7HA RIR— 1
17 009604 Screw(11/64-40 x 5.5) IRy 1
18 3201197 Tape Guide Unit T—7H4 R(#8) 1
19 001892 Screw(1/8-44 x 2.9) IExRY 2
20 0095272 Tape Guide F—7HAR 1
21 3501224 Eye Guard FAH—R 1

VG2735



23

VG2779E(4)

VG2779E-156S5

EXTRA PARTS

VG2735




€ VG2779E EXCLUSIVE PARTS(4)
L —

YIEFILEEBRE) 23

Ref.No Parts No. Description m % Amt. Req
1 3107073 Presser Foot, C. Set(56) I (1) 1
2 001186 Screw(9/64-40 x 7.8) i35 1
3 0095515 Presser Foot(Small) Spring R T /R 1
4 006010 Screw(1/8-44 x 45) xRy 1
5 0091725 Presser Foot Spring WIT/INR 1
6 005133 Screw(1/8-44 x 4.5) ExY 1
7 3107069 Presser Foot Chip Guard FyIH-R 1
8 001228 Screw(3/32-56 x 3.2) Ry 1
9 0095268 Presser Foot Tape Guide BIF—7HAR 1

10 001230 Screw(3/32-56 x 3.8) Ry 1
11 000220 Lock Nut Ay ZoZF+vhk 1
12 003300 Adjusting Screw(1/8-44 X 15) RETRY 1
13

14 3509052 Differential Feed Dog By 1
15 3509053 Main Feed Dog #xY 1
16 3508143 Stitch Plate(56S5) £k 1
17 3107071 Presser Foot, C. Set(40) AT (f8) 1
18 3508141 Stitch Plate(40S5) g 1
19 3501132 Supplementary Block my7ny 1
20 130002 Screw(M3-0.5 x 6) Exy 1
21 3501131 Frame Cover Gasket Ny RANR=RyF 1
22 3501130 Frame Cover Ry RA/8— 1
23 110011 Screw(M5-0.8 x 10) jl =87 3

VG2735



24

EC DEVICE(1)

VG2735



€ EC DEVICE(1)

ECZIE(1)

24
e

RefNo Parts No. Description m 4 Amt. Req
1 3509968 EC Device, Complete Set ECZE (1H) 1
2 3501181 Cutting Device, C. Set 71y FEERE) 1
3 3501182 Cutting Device Basement hy TEER 1
4 120010 Screw(M6-1 X 10) Exy 2
5 300047 Washer A 2
6 3101438 Cutting Device Basement Holder 71y Y EBEBIMIR 1
7 0011789 Solenoid VL /4R 1
8 000528 Washer TyTv 2
9 000011 Nut Tk 4

10 0092288 Cutting Knife Connecting Lever Ny Zh 1
11 005115 Screw(1/4-28 x 19) Exy 1
12 0092286 Sliding Block Ak 1
13 0092287 Sliding Block Pin AsaE 1
14 003638 Screw(11/64-40 x 4) xRy 3
15 3101443 Upper Cutting Knife Holder Ay Z(L)RILY 1
16 003670 Screw(7/32-32 X 6.3) Ry 2
17 3201105 Upper Cutting Knife HvF(L) 1
18 000538 Washer A A 2
19 002308 Screw(11/64-40 x 10.4) Ry 2
20 290035 Adjusting Screw(11/64-40 x 11.5) BEERY 1
21 0092283 Upper Cutting Knife Holder Shaft Hy & (E)RILY & 1
22 3101442 Cutting Knife Cover Ny &R~ 1
23 004406 Screw(11/64-40 x 8) IERY 2
24 3501183 Lower Cutting Knife HYZ(F) 1
25 005550 Screw(11/64-40 x 13.5) Ry 2
26

27 0092294 Collar(10 x 18 x 7.5mm) HN>— 1
28 0092292 Press Spring Ay & (EEVNRER 1
29 000498 Washer ARE 1
30 0092291 Return Spring By I (LERYVIRR 1
31 005512 Screw(11/64-40 x 3) ERY 1
32 0092293 Return Spring Latch VA-S:: o 1
33 003635 Screw(1/4-40 X 6) xRy 1
34 000621 Washer TJyiy 1
35 170031 Screw(M5-0.8 X 12.4(8.4)) Ry 1
36 0060248 Cord Clamp(3N- ¢ 5.3) e A 1
37 110012 Screw(M4-0.7 x 5) IExY 1
38 2114124 Clamp Lever T2 7 LIN— 1
39 340014 Roll Pin O—)LEy 1
40 3101439 Clamp Lever Fixing Plate U5V 7L NR—BER 1

Ref. No. 41 to 52

See the following page.

VG2735



24

EC DEVICE(1)

VG2735



€ EC DEVICE(1)

Ref.No Parts No. Description B % Amt. Req
41 000009 Nut Fvk 1
42 3501185 Cloth Plate(Large) JOX7L—kK) 1
43 120009 Screw(M4-0.7 X 12) ExY 1
44 110031 Screw(M4-0.7 x 12) Exy 1
45 3101444 Stopper AbhwR 1
46 000538 Washer AA Y 1
47 007610 Screw(M4-0.7 x 10) Exy 1
48 3501186 Cloth Plate(Small) JORTL—K0N 1
49 190092 Screw(M5-0.8 x 46.3) ExRY 1
50 3501187 Cloth Plate(Small) Spring JOXRTL—KuyRx% 1
51 000426 Washer TyTy 1
52 0077179 Retaining Ring ANy FYUvy 1

VG2735



25
EC DEVICE(2)

VG2735



€ EC DEVICE(2)

ECEE(2)

25
-

Ref.No Parts No. Description m Amt. Req
1 3501188 Cloth Plate{Small) Support JARTL—hMET 1
2 110001 Screw(M4-0.7 X 5.4) 1= 1
3 3501184 Stitch Plate Holder gHiRE 1
4 0011957 Control Box, Complete Set FITHLEE (FE) 1
5 0011952 Control Board THAEEAR 1
6-1 0010938 Fuse(100V) Ea2—X 1
6-2 1070020 Fuse(200V) Ea—X 1
7 0011709 Control Box Stay HERY I XAZ2F « 2
8 006905 Wood Screw(¢ 5.1 X 20) ARY 4
9 0010565 Knee Switch, Complete Set B2 v F(18) 1

10 0010564 Knee Switch BTy F 1
11 300031 Washer AR 4
12 300033 Spring Washer ATV T Ty e 2
13 100038 Wing Nut Favryhk 2
14 0092232 Knee Switch Holder B2 Ay FEUTHR 1
15 006910 Wood Screw(¢ 6.8 X 26) ARY 2
16 0011303 Earthed Line T—RR 1
17 3101447 Fabric Guide T—7RAR 1
18 3508201 Stitch Plate(56M) ik 1

VG2735



26

VG2735



ACCESSORIES

77y URRK

26
‘

RefNo Parts No. Description m A Amt. Req
1 3500700 Belt Cover NIk AIIR— 1
2 110028 Screw(M6-1 x 46) Exy 2
3 9620003 Bag &% 1
4 —_— Needle(System : UY x 128GAS) &t 5
5 0099094 Screwdriver(2.5 X 75mm) (N2 AN 1
6 0099091 Screwdriver(5.5 x 200mm) N AN 1
7 0099051 Thread Tweezers Evtwvhk 1
8 9620210 Hexagonal Wrench(2.5mm) 6ALYF 1
9-1 9720160 Instructions Book 1
9-2 9720162 Bk WEiREE 1
9-3 9720161 Instructions Book(with UT-A, UT Device) 1
94 9720163 B WESEHE(UT-A, UTEB) 1

10 9710056 Parts Book R=YTvo 1
10-2 9710125 Parts Book(VG2735, 2779S, 2779E) JX—Y 7w 4 1
11 9620008 SF Qil 28(1 -) i 1
12 0094304 Elastic Tape Stand, C.Set(VG2779S,2779E) XU¥ XF—FZH R 1
13 005148 Wood Screw(¢ 4.5 x 25) RARY 3

VG2735



27

WARNING LABEL BEH SNV

LABEL Parts No. Description
i) i @A
f
Do not operate without eye guard 390140 | CAUTION IN OPERATION
and safety devices.
Before threading, changing needle,
cleaning etc. switch off main switch.
- -}
A =
BE<BATIIHET B,
REREREEDIIT & fh g
- 390143 FEESNIL
BRERETHC L, RIFZEZ
EBRZOTH S, £
B RE> PHOZIR,
ERCRBEITHCE,
BEEEE| CON/-ERD L2,
A NANCED | BRA Y TFEYS .
ADANGR| o) 7 nomirae ¢
=2 —-Co DANGER : WARNING OF ELECTRIC SHOCK BY
To open this cover, 390144 HIGH-VOLTAGE
turn off power BRE T ESA
supply and wait EERTNIL
more than 5 minutes
before opening.
“Be sure to connect earth line”.
390145
T—AIR)L
ROTATING-DIRECTION
SYMBOL : CHECK CORRECT ROTATING
390146 DIRECTION
BEARRTINIL
EYE GUARD : TAKE CARE NOT CAUSE INJURY
TO EYES
390147 | BELT COVER : DO NOT INSERT FINGERS
LA EHEBSAIL
CAUTION FOR HIGH TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND
390148 | SOLENOID

ERERINIL




LIST of MAIN SPARE PARTS
(EEFHRYRRN)



28
VG2735, 2779 LiST of MAIN SPARE PARTS(XEHS Y Z h)

Main Parts
Needle Presser Stitch Differential Main
Clamp Foot, Plate Feed Dog Feed Dog
C. Set
Models gtEA HTEH) &R HILED BE!)
VG2735-132M * 0093351 3507102 3108004 3109024 3109025
140M * 0093352 3507104 3108005 " n
156M 0093357 3507108 3108002 " "
156M-50 " 3507200 " " n
VG2735P(PR)-156M 0093357 3507108 3108002 3109024 3109025
164M 0093358 3507111 3108003 " "
VG27795-140S5 * 0093352 3107071 3508141 3509052 3509053
156S5 0093357 3107073 3508143 " n
164S5 0093258 3107074 3508144 " 17
VG2779E-140S5 * 0093352 3107071 3508141 3509052 3509053
156SH 0093357 3107073 3508143 1 "

Note : The models with * have 2 need]ls.
(E) * DTV HEFEIZ 2A8 T T,



7

Upper Upper Lower Looper
Knife Knife Knife Knife
Holder Holder
LEAX LARE TARX TARG JL—IN
3501032 3501031 3501026 3501027 3109300
n I " /) 14
" " " " "
1/ n n 1/ n
3501032 3501031 3501026 3501027 3109300
" 14 1/ n n
3501032 3501203 3501200 3501201 3109300
" " " " "
" " " " n
3501032 3501203 3501200 3501201 3109300

"

1

1/

1/

1/

28



29

INDEX
VG2735 Page = 1
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight{g)
000009 24 41 000538 16 4 001459 6 7
000010 3 56 000538 20 3 001459 12 7
000010 9 39 000538 21 26 001892 16 41
000011 24 9 000538 22 4 001892 22 19
000016 6 25 000538 22 14
000016 10 7 000538 24 18 002308 24 19
000016 12 25 000538 24 46
000016 18 9 000600 19 13 003300 4 10
000060 18 16 000621 17 25 003300 11 10
000206 2 31 000621 24 34 003300 15 12
000206 8 31 000629 T 11 003300 23 12
000206 19 14 000629 7 11 003302 5 10
000220 4 9 000629 13 11 003635 24 33
000220 11 9 000629 20 11 003638 2 47
000220 15 11 000638 1 48 003638 6 4
000220 23 11 000638 7 48 003638 8 47
000278 1 33 000638 13 48 003638 12 4
000278 7 33 000638 20 48 003638 24 14
000278 13 33 000644 17 12 003657 1 58
000278 20 33 000651 3 30 003657 7 58
000309 1 39 000651 9 13 003657 13 58
000309 7 39 000651 14 9 003657 20 58
000309 13 39 000651 21 9 003670 24 16
000309 20 39 000665 16 17
000327 5 9 000666 10 13 004236 4 8
000355 17 27 000666 18 15 004236 11 8
000424 3 8 000669 2 9 004406 24 23
000425 3 20 000669 8 9
000425 16 20 000669 16 15 005115 24 11
000426 24 5] 000669 19 15 005133 4 4
000428 6 32 000676 18 14 005133 5 6
000428 12 32 000989 17 8 005133 11 4
000429 6 13 005133 15 6
000429 12 13 001093 14 4 005133 23 6
000434 18 17 001093 21 4 005148 26 13
000498 24 29 001123 3 43 005512 24 31
000528 17 26 001123 9 26 005550 24 25
000528 24 8 001123 14 31 005604 17 24
000535 2 26 001123 21 31
000535 8 26 001186 4 2 006004 3 57
000538 1 3 001186 11 2 006004 9 40
000538 2 38 001186 15 2 006010 4 6
000538 . 3 17 001186 23 2 006010 5 4
000538 7 3 001228 5 8 006010 11 §)
000538 8 38 001228 15 8 006010 15 4
000538 9 3 001228 23 8 006010 23 4
000538 13 3 001230 15 10 006186 16 42
000538 14 26 001230 23 10 006187 18 10



INDEX

VG2735 Page =2
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
006202 2 29 009948 18 13 0032425 14 2
006202 8 29 009954 3 21 0032425 21 2
006202 17 31 009955 10 12 0032426 14 3
006233 3 35 009956 18 23 0032426 21 3
006233 9 18 009961 19 12 0032719 6 6
006233 14 14 009973 6 10 0032719 12 6
006233 21 14 009973 12 10 0032799 1 32
006475 6 27 009980 10 10 0032799 7 32
006475 10 9 009995 19 5 0032799 13 32
006475 12 27 0032799 20 32
006905 19 7 0010564 25 10
006905 25 8 0010565 25 9 0036133 17 4
006910 19 10 0010938 25 6-1 0036175 14 1
006910 25 15 0036175 21 1
006920 6 33 0011166 6 9
006920 12 33 0011166 12 9 0060248 24 36
006921 3 46 0011303 25 16
006921 9 29 0011709 19 6 0063460 6 23
006921 14 34 0011709 25 7 0063460 12 23
006921 21 34 0011789 24 7 0063469 6 24
0011952 25 5 0063469 10 6
007610 24 47 0011957 25 4 0063469 12 24
0063470 6 22
009220 2 44 0012480 3 44 0063470 12 22
009220 3 2 0012480 9 27 0063471 6 21
009220 6 5 0012480 14 32 0063471 12 21
009220 8 44 0012480 21 32
009220 10 5 0064173 6 26
009220 12 5 0013648 3 45 0064173 10 8
009604 16 37 0013648 9 28 0064173 12 26
009604 22 17 0013648 14 33 0064241 2 45
009747 2 b6 0013648 21 33 0064241 6 2
009747 8 56 0064241 8 45
009784 17 29 0014224 18 11 0064241 12 2
009816 17 11 0014225 18 12 0064243 2 46
009853 6 30 0064243 6 3
008853 10 16 0020551 1 25 0064243 8 46
009853 12 30 0020551 7 25 0064243 12 3
009877 6 18 0020551 13 25 0064245 6 11
009877 12 18 0020551 20 25 0064245 12 11
009890 1 5 0064252 6 20
009890 7 5 0031014 6 28 0064252 12 20
0098890 13 5 0031014 10 14
009890 20 5 0031014 12 28 0065258 6 31
009891 6 14 0031015 6 29 0065258 12 31
009891 12 14 0031015 10 15 0065436 3 23
008947 6 19 0031015 12 29 0065436 9 6
009947 12 19 0065437 3 24



INDEX

VG2735 Page =3
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight(g)
0065437 9 7 0095642 1 17 110013 21 21
0095642 7 17 110014 1 21
0067025 6 17 0095642 13 17 110014 7 21
0067025 12 17 0095642 20 17 110014 13 21
110014 20 21
0068014 3 36 0099051 26 7 110016 17 3
0068014 9 19 0099091 26 6 110028 26 2
0068014 14 15 0099094 26 5 110030 3 25
0068014 21 15 110030 9 8
100001 2 7 110031 24 44
0077179 16 18 100001 3 40 110036 16 14
0077179 24 52 100001 8 7 110038 16 32
100001 9 23 110041 3 28
0091725 4 3 100001 14 19 110041 9 11
0091725 11 3 100001 21 19 110041 14 8
0091725 15 5 100001 22 15 110041 21 8
0091725 23 b 100028 19 16 110048 3 32
100038 25 13 110048 9 15
0092232 19 9 100053 16 12 110048 14 11
0092232 25 14 110048 16 3
0092283 24 21 110001 25 2 110048 21 11
0092286 24 12 110003 3 37 110048 22 3
0092287 24 13 110003 9 20 110048 22 8
0092288 24 10 110003 14 16 110049 1 19
0092291 24 30 110003 21 16 110049 7 19
0092292 24 28 110004 5 2 110049 13 19
0092293 24 32 110008 17 23 110049 20 19
0092294 24 27 110009 9 4 110055 1 59
0092305 3 33 110009 16 30 110055 7 59
0092305 9 16 110009 17 22 110055 13 59
0092305 14 12 110009 22 10 110055 20 59
0092305 21 12 110010 1 10 110077 18 6
110010 7 10 110100 2 27
0094201 17 30 110010 13 10 110100 8 27
0094304 26 12 110010 20 10 110106 1 2
0094577 1 57 110011 4 21 110106 7 2
0094577 7 57 110011 11 21 110106 13 2
0094577 13 57 1100171 15 23 110106 20 2
0094577 20 57 110011 23 23
110012 24 37 120001 1 47
0095268 15 9 110013 2 2 120001 2 37
0095268 23 9 110013 2 33 120001 7 47
0095269 16 36 110013 3 16 120001 8 37
0095262 22 11 110013 8 2 120001 13 47
0095272 16 40 110013 8 33 120001 14 25
0095272 22 20 110013 14 21 120001 20 47
0095515 15 3 110013 17 5 120001 21 25
0095515 23 3 110013 18 7 120006 3 9



INDEX

VG2735 ] Page =4
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
120006 3 15 160001 3 13 190092 24 49
120008 2 42 160001 7 24
120008 3 42 160001 8 12 290035 24 20
120008 8 42 160001 8 16
120008 9 25 160001 8 53 300004 3 10
120008 14 30 160001 13 24 300031 25 11
120008 21 30 160001 16 10 300033 25 12
120009 24 43 160001 20 24 300047 24 5
120010 24 4 160002 1 35 300100 16 35
120013 3 51 160002 7 35 300100 22 13
120013 =~ 9 34 160002 13 35
120015 1 41 160002 20 35 310103 1 37
120015 7 41 160003 1 14 310103 7 37
120015 13 41 160003 7 14 310103 13 37
120015 20 41 160003 13 14 310103 20 37
120018 17 18 160003 17 20 310108 1 38
120030 1 6 160003 20 14 310108 7 38
120030 7 6 160004 2 6 310108 13 38
120030 13 6 160004 2 15 310108 20 38
120030 20 6 160004 2 57

160004 8 6 330011 3 55
130002 1 44 160004 8 15 330011 9 38
130002 4 18 160004 8 b7
130002 7 44 160005 17 7 340003 1 12
130002 11 18 160007 2 20 340003 7 12
130002 13 44 160007 2 50 340003 13 12
130002 15 20 160007 3 53 340003 20 12
130002 20 44 160007 6 15 340004 1 9
130002 23 20 160007 8 20 340004 7 9
130007 3 39 160007 8 50 340004 13 9
130007 9 22 160007 9 36 340004 20 9
130007 14 18 160007 12 15 340014 24 39
130007 21 18 340043 1 8

170001 16 34 340043 7 8
150001 16 22 170031 24 35 340043 13 8
150003 1 45 170050 22 12 340043 20 8
150003 7 45

190021 16 5 350006 3 49
160000 1 56 190021 22 5 350006 9 32
160000 7 56 190024 2 10 350006 14 37
160000 13 56 190024 2 51 350006 21 37
160000 16 26 190024 3 11
160000 17 16 190024 8 10 1050076 18 21
160000 20 56 190024 8 51 1057041 19 2
160001 1 24 190044 16 1 1057072 19 3
160001 2 12 190044 22 1 1057108 18 3
160001 2 16 190064 16 28
160001 2 53 190075 16 11 1064032 17 10



VG2735

Parts No. PageNo. Ref.No. Weight(g)

Parts No. PageNo. Ref.No. Weight(g)

INDEX

Page =5

Parts No. PageNo. Ref No. Weight(g)

1066024
1066025

1070020
1070034

1096030
1096030
1096030
1096030

1098012
1098012
1098012
1098012

1200153
1200170
1200252

1249054
1249115

2100014
2100014
2100014
2100014
2100043
2100265

2111132
2111141

2114124

3100768
3100768
3100769
3100769
3100770
3100770
3100770

3101022
3101022
- 3101022
3101022
3101042

19
19

25
18

3
9
14
21

3
9
14
21

17
18
18

19
18

2
8
14
21
16
17

3
3

24

12

12

10
12

11
8

6-2
20

47
30
35
35

48
31
36
36

40
40
28
28
16

o

38

34
34
35
35
36

36

54
54
54
54
52

3101042
3101042
3101042
3101058
3101058
3101058
3101058
3101059
3101059
3101059
3101059
3101065
3101065
3101066
3101066
3101070
3101070
3101071
3101071
3101074
3101074
3101086
3101086
3101087
3101087
3101438
3101439
3101442
3101443
3107444
3101447
3101609
3101609
3101609
3101609

3107009
3107009
3107069
3107069
3107071
3107071
3107073
3107073
3107074
3107087
3107230
3107232

7 52
13 52
20 52

1 15

7 15
13 15
20 15

1 16

7 16
13 16
16
30
30
24
24
22
22
21
21
18
18

8

N
(@

NOoOMNONMONDONDON

o — =

NN —
AR MNMO

40
22
15
45
17
60
60

N NN NN
OCWN—O0ONMNMDM
o
®]

60

11
15
23
15
23
15
23
15

—
N =0 =~ = NN NOo o
—

[&)]
—_

1
N

3108002
3108002
3108003
3108003
3108004
3108005

3109024
3109024
3109025
3109025

3120243
3120243
3120245
3120245

3200086
3200086
3200086
3200086

3201105
3201184
3201185
3201186
3201190
3201191
3201192
3201197
3201197
3201211
3201212
3201214
3201217
3201225
3201229
3201238
3201329
3201329
3201332
3201333
3201336
3201337
3201342
3201343
3201368

11

11

12

12

13
20

24
16
16
16
16
16
16
16
22
17
17
17
17
19
18
17
16
22
16
16
18
18
18
18
16

12-1
12-1
12-2
12-2
16-1
16-2

14
14
13
13

12
12
16
16

55
55
55
55

17
8
9

24

19

23

25

39

18

19

14

15
9
4

18

13
2
2

31

33
5
4
2

19
7



VG2735

Parts No.

Page No. Ref.No. Weight(g)

Parts No. PageNo. Ref No. Weight(g)

INDEX

Page = 6

Parts No. PageNo. Ref.No. Weight(g)

3201369
3201370
3201371
3201371
3201372
3201375
3201377
3201400
3201401

3207106

3500698
3500700

3501003
3501003
3501003
3501003
3501010
3501010
3501010
3501010
3501011
3501011
3501011
3501011
3501012
3501012
3501012
3501012
3501013
3501013
3501013
3501013
3501014
35010714
3501014
3501014
3501015
3501015
3501015
3501015
3501016
3501016
3501018
3501018
3501018

16
16
16
22
16
16
16
17
17

6
27
29

9
13
21
38
17
21

3

— — — O moADNDD

20
20
20
20
23
23
23
23
22
22
22
22
26
26
26
26
29
29
28
28
28

3501018
3501019
3501019
3501019
3501019
3501020
3501020
3501020
3501020
3501021
3501021
3501021
3501021
3501022
3501022
3501022
3501022
3501024
3501024
3501024
3501024
3501025
3501025
3501025
3501025
3501026
3501026
3501027
3501027
3501028
3501028
3501028
3501028
3501029
3501029
3501029
3501029
3501031
3501031
3501032
3501032
3501032
3501032
3501033
3501033
3501033
3501033
3501034

20
1
7

13

20
1
7

13

20
1
7

13

20
1
7

13

20
1
7

13

20
1
7

13

20
1

——d
O W~N—=~N —

N

28
53
53
53
53
34
34
34
34
36
36
36
36
13
13
13
13
27
27
27
27
42
42
42
42
51
51
50
50
49
49
49
49
30
30
30
30
46
46
43
43
43
43
31
31
31
31
40

3501034
3501034
3501034
3501049
3501049
3501049
3501049
3501050
3501050
3501050
3501050
3501051

3501051

3501051

3501051

3501052
3501052
3501052
3501052
3501053
3501053
3501053
3501053
3501054
3501054
3501056
3501056
3501057
3501057
3501058
3501058
3501059
3501059
3501060
3501060
3501060
3501060
3501061

3501061

3501061

3501061

3501062
3501062
3501063
3501063
3501064
3501064
3501065

7
13
20
3
9
14
21
3
9
14
21
3
9
14
21
3
9
14
21
3
9
14

N

N —
ON—=DH0ONOONONONONO®IN

N —
- N

N O WO woow

40
40
40
34
17
13
13
38
21
17
17
31
14
10
10
29
12
7
7
27
10
6
6
19
19
23
23
28
28
17
17
25
25
32
32
20
20
34
34
22
22
50
33
54
37
52
35
13



VG2735

Parts No. PageNo. Ref.No. Weight(g)

Parts No. PageNo. Ref.No. Weight(g)

INDEX

Page =7

Parts No. PageNo. Ref No. Weight(g)

3501065
3501066
3501066
3501066
3501066
3501068
3501068
3501072
3501072
3501072
3501072
3501075
3501075
3501075
3501075
3501076
3501076
3501080
3501080
3501090
3501090
3501091
3501091
3501092
3501092
3501093
3501093
3501094
3501094
3501100
3501100
3501101
3501101
3501102
3501102
3501103
3501103
3501104
3501104
3501105
3501105
3501110
3501111
3501112
3501113
3501115
3501116
3501116

8
2
8
14
21
3
9
2
8
14
21
2
8
14

N
—_

NN WWOWWWOONONONONOMNBNOMNOONOONOONOOBNWOWOON

13
35
35
23
23
41
24
39
39
27
27
36
36
24
24
41
41
26
9
43
43
54
54
48
48
55
55
49
49
1
1
14

A

NP0~ —0000HpDMWWOWCOW

o

3501116
3501116
3501116
3501120
3501121
3501122
3501122
3501125
3501126
3501127
3501128
3501130
3501130
3501130
3501130
3501131
3501131
3501131
3501131
3501132
3501132
3501132
3501132
3501181
3501182
3501183
3501184
3501185
3501186
3501187
3501188
3501200
3501200
3501201
3501201
3501203
3501203
3501204
3501204
3501211
3501211
3501220
3501221
3501222
3501224
3501227
3501231
3501233

3 12
8 11
8 52
3 18
3 19
3 22
9 b
10 1
10 2
10 3
10 11
4 20
11T 20
15 22
23 22
4 19
11 19
15 21
23 21
4 17
11 17
15 19
23 19
24 2
24 3
24 24
25 3
24 42
24 48
24 50
25 1
13 51
20 51
13 50
20 50
13 46
20 46
14 5
21 5
14 29
21 29
22 6
22 16
22 7
22 - 21
16 43
17 28
17 6

3501253

3507102
3507104
3507108
3507108
3507110
3507110
3507111
3507111
3507200
3507202

3508141
3508141
3508143
3508143
3508144
3508201

3509052
3509052
3509053
3509053
3509968

9620003
9620008
9620210

9710056
9710125

9720160
97201761
9720162
9720163

9

S IS, RN NG NG NN N

15
23
15
23
24

26
26
26

26
26

26
26
26
26

2

N = - NN ==

1
—_ o \) e

[
NN

10
10-2

9-1
9-3
9-2



yamato

VPRSI URERTE
YAMATO SEWING MACHINE MFE. £0,LTD,

4-4-12 NISHITENMA, KITA-KU, OSAKA,JAPAN
TEL : 81-6-6364-1321 FAX :81-6-6364-1307

T530-0047 ARGTEXEXHL4ITE4EI2S
TEL(06)6364-1321(f/) FAX(06)6365-5176

P/N 9710125(P)
No. 1 Edited in 2005.6
(VG2735) Printed in Japan 2005.7.3HQ

[I8 P/N 9710056 No.3]



	Contents
	目次
	[P1]   VG2735, 2735-50(1)

	[P2]   VG2735, 2735-50(2)

	[P3]   VG2735, 2735-50(3) 
	[P4]   VG2735(4) 
	[P5]   VG2735-50(4) 
	[P6]   VG2735, 2735-50(5) EXTRA PARTS

	[P7]   VG2735P, PR(1)

	[P8]   VG2735P, PR(2)

	[P9]   VG2735P, PR(3)

	[P10] VG2735P, PR(4)

	[P11] VG2735P, PR(5)

	[P12] VG2735P, PR(6) EXTRA PARTS

	[P13] VG2779S(1)

	[P14] VG2779S(2)

	[P15] VG2779S(3)

	[P16] VG2779S(4)

	[P17] VG2779S(5)

	[P18] VG2779S(6)

	[P19] VG2779S(7)

	[P20] VG2779E(1)

	[P21] VG2779E(2)

	[P22] VG2779E(3)

	[P23] VG2779E(4)

	[P24] EC DEVICE(1)

	[P25] EC DEVICE(2)

	[P26] ACCESSORIES

	[P26] アクセサリ関係
	[P27] WARNING LABEL

	[P27] 警告ラベル
	[P28] LIST of MAIN SPARE PARTS

	[P28] 主要部品リスト

	[P29] INDEX

	[P29] 索引

